‘EAeyxog Mpoodiopiopou MeyéBoug ZwpaTtidiwv

‘Epyo: Apartment building "Moonlighting" - Survey for building permit

ID eAéyxou: Particle size determination ID MeAétng: 2022/3548
Mapoxog: GEO5 Laboratory Ltd. MeAdrng: Survey ABC Lid.
Huepounvia yétpnong: 02.08.2022 ExTeAeopévo ammd: John Young
Aciypa
ETi 161T0U AoKIury: BH5 TUTTOG AgiypaTog: adiaTapaKkTn
Aciktng deiyparog: VA1/1254 ewTexvikég TUTTOG: GT2
Bd&bog Ato: 7,00 m Mepiypagn:
BdaBog og: 7,80 m Clay with low plasticity, stiff, gray-blue color
Aciypa
ID deiyparog: VA1/1254-1 Bd&bog: 7,40 m
MeTpOUPEVEG TIHEG KOl ATTOTEAEC AT
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AidpeTpog cwpaTdiwyv [mm]
MePIEKTIKOTNTA KAGOUATOG: 2UVOAIKO Bdpog: 50,00 g
Apyihog: 48,7 % ‘EAeyxog Bdpoug: 49,99 g
INGG: 30,4 % Opio eAéyxou: 0,3 %
Appog: 19,7 % EtmaAnBeuon : 0,0 %
Xahiki: 1,2 % AmrotéAeopa: [kavoTroinTikod
Metpwpara: 0,0 %

| >UVTEAEOTHG OpOIoPOPYIaG :

2UVTEAEOTAG KAPTTUAOTNTOG :

[Kamyopia eddpoug:

CI (EN ISO 14688-2 (2018))

ZNHEIWOEIG

17892-04.

Specimen supplied by customer.
Combined test (sieve analysis + hydrometer test).
The sample was prepared and tested in accordance with EN ISO

EmraAnBesupévo

iy Peter Filmer

Hpepounvia
éxBoanc: 18.08.2022

>ppayida Kal utToypagn
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Op1a Atterberg

‘Epyo: Apartment building "Moonlighting" - Survey for building permit

ID eAéyxou: Consistency

ID MeAétng: 2022/3548

Mapoxog: GEO5 Laboratory Ltd.

MeAdrng: Survey ABC Lid.

Huepounvia yétpnong: 17.05.2023 ExTeAeopévo ammd: John Young
Aciypa
ETi 161T0U AoKIury: BH5 TUTTOG AgiypaTog: adiaTapaKkTn
Aciktng deiyparog: VA1/1254 ewTexvikég TUTTOG: GT2
Bd&bog Ato: 7,00 m Mepiypagn:
BdaBog og: 7,80 m Clay with low plasticity, stiff, gray-blue color
Aciypa
ID deiyparog: V1A/1254-3 | Bd&bog: 7,20 m
MeTpOUPEVEG TIHEG KOl ATTOTEAEC AT
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ZNMEIWOEIG

Specimen supplied by customer.
Test method: Casagrande.

Test performed in accordance with EN ISO 17892-12.

EmraAnBeupévo

iy Peter Filmer

Huepounvia
ékdoong: 22.05.2023

>ppayida Kal utToypagn
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‘EAeyxog Zuptrukvwong Eddgoug (Proctor Tpotrotroinuévo)

‘Epyo: Apartment building "Moonlighting" - Survey for building permit

ID eAéyxou: Compaction

ID MeAétng: 2022/3548

Mapoxog: GEO5 Laboratory Ltd.

MeAdrng: Survey ABC Lid.

Huepounvia pétpnong: 12.09.2023

EkteAeopévo amd: John Young

Aciypa

ETi 161T0U AoKIury: BH7

Tutog Aciypatog: diarapaypévn

Aciktng deiyparog: VA4/A2

ewTtexvikég TUTTOG: GT3

Bd&bog Atro: 9,00 m

BdBog og: 9,90 m

Meprypagry:
Sandy clay with low plasticity. Grey-brown color.

Aciypa:

ID deiyparog: VA4/A2-4

BaBoc: 9.30 m MukvéTnTa cwuaTidiwy: 2697,0 kg/m3

MeTPOUPEVEG TIHEG KOl ATTOTEAEC AT

TUTTOG EAEYXOU: TPOTTOTTOINUEVO Tumog oupag: B

Tumrog kaAouTriou: B

24007
23505
23001
22501
22001
21501
21001

20501

Movdéda palag Enpou eddgoug [kg/m3]

20001

1950

1900 ———m@88 M m ———+—+ 4+ —
50 6.0 7.0 8.0 9.0 10,0

MepiekTikOTNTA LUYPOCiag [%]

MéyioTn utroAoyiopévn Hovada padag Enpou eddgoug: 2118 kg/m3

YTroAoyiopévn BEATIOTN TrepiekTIKOTNTA O€ Lypaoia: 7,5 %

ZNMEIWOEIG

The test was carried out on a specimen supplied by the customer.
Specimen prepared and tested in accordance with EN 13286-2 (6.4).
Particle density determined by measurement according to EN ISO
17892-03.

EmraAnBeupévo

’ Hugpounvia 45 g 5903
arro: e

Peter Filmer éxBoong:

>ppayida Kal utToypagn
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Aciktng Pépouoag IkavoTnTag KaAipopviag (CBR)

‘Epyo: Apartment building "Moonlighting" - Survey for building permit

ID eAéyxou: CBR

ID MeAétng: 2022/3548

Mapoxog: GEO5 Laboratory Ltd.

MeAdrng: Survey ABC Lid.

Huepounvia yétpnong: 07.09.2022

EkteAeopévo amd: John Young

Aciypa

ETi 161T0U AoKIur: BH4

Tutog Aciypatog: diarapaypévn

Aciktng deiyparog: PV2/B4

MewTeyvikog TUTTOG: GT4

Bd&bog Atro: 10,20 m

Bd&Bog og: 10,80 m

Meprypagry:
Well-grained sand. Yellow-brown color. Aged.

Aciypa

ID deiyparog: PV2/B4-5

Mpo6aoBeTo: 2% Dorosol 50

Bd&bog: 10,60 m

>uvBnkeg ynpavong: stored in an impermeable package

Yyog: 120,12 mm

Xpdvog yripavang deiypatog: 3 nuépa

Aidpetpog: 150,65 mm

Xpobvog kopeapou: 96 wpa

ApXIKA KaTdoTaon

KardoTtaon JETA TOV KOPEC O

MepiekTikOTNTA UYpPaciag: 12,9 %

MepiekTikOTNTO LYPaCiag: 15,5 %

Yypo paivopevo Bapoug: 2053,0 kg/m?

Yypo gaivouevo Bapouc: 2101,0 kg/m?3

=npr yovéda padag: 1819,0 kg/m?®

Znpn povéda palag : 1819,0 kg/m®

Kopeopog: 72,0 %

Kopeapog: 86,0 %

|Metp00p£veg TIMEG KAl ATTOTEAEOHATA
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——CBR - Métpnon (uetd mn yipavon) —8—CBR - Métpnon (UeTd Tn yripavon Kai ToV Kopeauod)

KardoTtaon getd Tn yapavon

KatdoTaon JETA TOV KOPEC O

CBR2,5mm: 62,9 %

CBR2,5mm: 56,8 %

CBRsmm: 59,0 %

CBRsmm: 48,0 %

CBR: 62,9 %

CBR: 56,8 %

ZNHEIWOEIG

Particle density = 2700 kg/m3 (estimate).

performed in accordance with EN 13286-47.

Specimen preparation: specimen compacted with 100% PS energy after
addition of additive. Compaction of the specimen according to EN 13286-2.

Swelling considered relative to the original height of the specimen. Test

EmraAnBesupévo

iy Peter Filmer

€kdoong:

Hugpounvia 5 g 5022

>ppayida Kal utToypagn
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‘EAeyxog AlatrepatoTnTag

‘Epyo: Apartment building "Moonlighting" - Survey for building permit

ID eAéyxou: Permeability falling head

ID MeAétng: 2022/3548

Mapoxog: GEO5 Laboratory Ltd.

MeAdrng: Survey ABC Lid.

Huepounvia yétpnong: 04.05.2023 ExTeAeopévo ammd: John Young
Aciypa
ETi 161T0U AoKIury: BH5 TUTTOG AgiypaTog: adiaTapaKkTn
Aciktng deiyparog: VA1/1254 MewTeyvikOg TUTTOG: GT2
Bd&bog Ato: 7,00 m Mepiypagn:
BdaBog og: 7,80 m Clay with low plasticity, stiff, gray-blue color
Aciypa

ID d¢iypartog: VA1/1254-6

Bd&bog: 7,60 m

Mnkog deiyparog: 115,00 mm

MepiekTikdTNTA UYpPOTiag: 24,70 %

Aiapetpog deiypartog: 100,00 mm

Movada Bépoug: 1817,0 kg/m®

Eupadov deiypatog: 7853,98 mm?2

=npn povéda padag : 1457,0 kg/m?®

MeTpoUpEVEG TINEG

TUTmog eAéyxou: MetaBAnTd @oprTio

Mérpnon N. AlatreparoTnra [m/s]
1A 2,28E-06
1B 1,37E-06
1C 1,08E-06

A
A
A
h, h,
L
Y Y Y
Ll
AtmroteAéopata

Méon Siatreparétnra: 1,58E-06 m/s

ZNHEIWOEIG

Specimen supplied by customer.
Test performed in accordance with EN ISO 17892-11.

EmraAnBesupévo

iy Peter Filmer

€kdoong:

Hugpopnvia ;7 o5 5953

>ppayida Kal utToypagn
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‘EAeyxog AlatrepatoTnTag

‘Epyo: Apartment building "Moonlighting" - Survey for building permit

ID eAéyxou: Permeability constant head ID MeAétng: 2022/3548
Mapoxog: GEO5 Laboratory Ltd. MeAdrng: Survey ABC Lid.
Huepounvia yétpnong: 04.05.2023 ExTeAeopévo ammd: John Young
Aciypa
ETi 161T0U AoKIury: BH7 Tutog Aciypatog: diarapaypévn
Aciktng deiyparog: VA4/A2 MewTeyvikdg TUTTOG: GT3
Bd&bog Atro: 9,00 m Mepiypagn:
Bd&Bog og: 9,90 m Sandy clay with low plasticity. Grey-brown color.
Aciypa

ID deiypatog: VA4/A2-2

Bd&bog: 7,15 m

Mnkog deiyparog: 75,00 mm

MepiekTikOTNTA UYpPOTiag: 22,52 %

Algpetpog dgiyparog: 75,00 mm

Movada Bépoug: 1852,5 kg/m®

Eupadov deiypatog: 4417,86 mm?2

Znpn povéda padag : 1512,0 kg/m?3

MeTpoUpEVEG TINEG

TUTOG eAéyxou: ZTABEPOG QPOPTIO

Mérpnon N. AlatreparoTnra [m/s]
1A 4,38E-04
2A 4,78E-04
1B 4,32E-04
2B 4,63E-04

AtmroteAéopata

Méon Siatreparétnra: 4,53E-04 m/s

ZNHEIWOEIG

Specimen supplied by customer.
Test performed in accordance with EN ISO 17892-11.

EmraAnBesupévo

iy Peter Filmer

€kdoong:

Hugpopnvia ;7 o5 5953

>ppayida Kal utToypagn
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Aokiun O18opéTpou

‘Epyo: Apartment building "Moonlighting" - Survey for building permit

ID eAéyxou: Oedometer ID MeAétng: 2022/3548
Mapoxog: GEO5 Laboratory Ltd. MeAdrng: Survey ABC Lid.
Huepounvia pétpnong: 04.04.2023 ExTeAeopévo ammd: John Young
Aciypa
ETi 161T0U AoKIur: BH4 Tutog Aciypatog: diarapaypévn
Aciktng deiyparog: PV2/B4 MewTeyvikog TUTTOG: GT4
Bd&bog Atro: 10,20 m Mepiypagn:
Babog oe: 10,80 m Well-grained sand. Yellow-brown color. Aged.
Aciypa
ID d¢eiyparog: PV2/B4-1A Bdabog: 10,35 m
Mpiv Tov éAeyxo MeTd TOV éAgy)0
“Yyog [mm] 30,00 28,49
Aldperpog [mm] 120,00
MukvéTNTa CLWHPATIBILV [kg/m3] 2645,0
NAb6yog kevwy [-] 0,926 0,829
|Metp00p£veg TIMEG KAl ATTOTEAECHATA
Kartaképuen tdon oy [kPa]
o o
o o o o O o o O O
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2 0,855

0,840
0,825
0,810+
Brjpa @opTiou [Katakdpuen 1don |Karakepuen Napapepewon | AGYOG KEVWIV | METPO OIBNUETPOU | weoserprss ouveacorns suuricon| AETKTNG GUMTTIETNG| Aeikmg emavaoupieong
oy [kPa] ey [%] e[] Eoed [MPa] | my [1/MPa] Cc[-] Crl[]
NaN - 0 0,000 0,000 0,926
0-50 50,000 0,997 0,907 5,02 0,1992 0,002
50 - 100 100,000 1,590 0,895 8,43 0,1186 0,040
100 - 200 200,000 2,257 0,883 14,99 0,0667 0,040
200 - 400 400,000 3,063 0,867 24,81 0,0403 0,053
400 - 800 800,000 4,157 0,846 36,56 0,0274 0,070
800 - 400 400,000 4,113 0,847 0,003
400 - 200 200,000 4,003 0,849 0,007
200 - 400 400,000 4,033 0,848 0,003
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Bl'l"J(l (pOpTiOU KGTGKOPU(PF] TdO'r] Karaképuen Mapauspewan /\éYOg KEVWV MéTpO Olar]péTpou Weoperpikos ouviecotiis ovprieon | AEIKTNG OUUTTIEG NG| Acgiktng emavacupmieang
oy [kPa] ey [%] el Eoed [MPa] | my [1/MPa] Cell Cr [
400 - 800 800,000 4,263 0,844 0,013
800 - 1200 1200,000 5,020 0,829 52,84 0,0189 0,085
ZNMHEIWOEIG

Specimen supplied by customer.
Test performed in accordance with EN ISO 17892-05.

EmraAnBeupévo
oTro:

Peter Filmer

Huepounvia
éxBoang: 21.04.2023

Razitko a podpis
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‘EAeyxog Zuokeung AidTunong

‘Epyo: Apartment building "Moonlighting" - Survey for building permit

ID eAéyxou: Shear box test

ID MeAétng: 2022/3548

Mapoxog: GEO5 Laboratory Ltd.

MeAdrng: Survey ABC Lid.

Huepounvia yétpnong: 27.03.2023

EkteAeopévo amd: John Young

Aciypa

ETri to1TTOU Aokiuny: BH5

TU0mog AgiypaTtog: adiatdpakTn

Aciktng deiyparog: VA1/1254

MewTeyvikOg TUTTOG: GT2

Bd&bog Ato: 7,00 m

Meprypagry:

Bd&Bog og: 7,80 m

Clay with low plasticity, stiff, gray-blue color

Aciypa
ID d¢iypatog: VA1/1254-12 Xpovog otepeotroinang: 24,0 wpa
Bd&bog: 7,35 m MooooT6 diatunong: 0,001 mm/AeTTd

Mpiv Tov éAeyxo Aciypa No. 1 Aciypa No. 2 Aciypa No. 3
AiaoTdoeig (TTAGTog/Uwog) [mm] - 60,00/ 21,00 60,00/ 21,00 60,00/ 21,00
MepiekTiKOTNTO UYPACiag [%] 22,45 24,40 24,30 22,10
Zt1epeoTroinan (TTpIv Tov €Aeyxo) [mm] - 0,210 0,550 1,170
Kataképuen tdon [kPa] - 50 100 200
Max. diatunTikn) Tdon [kPa] - 31,7 71,3 107,2
Yypd @aivépevo Bapoug [kg/md] 1802,0 1848,0 1921,0 1967,0
=npr Hovéda pagag [kg/m3] 1472,2 1485,5 1545,4 1610,9
MeTatdTTion oTnv acToyia [mm] - 1,530 2,061 3,080

|M£'rpot'1psvsg TIMEG KOl ATTOTEAEC AT

EN ISO 17892-01).

17892-10.

Specimens were flooded with water during the test. Moisture content indicated for the
test specimens is after the end of the test (moisture content determined according to

Specimen supplied by the customer, test results refer to the sample as received. Test
equipment: hydraulic shear device. Test performed in accordance with EN ISO

EmraAnBesupévo

iy Peter Filmer

€kdoong:
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Katakdpuen 1don oy [kPa] —=-50 kPa — 100 kPa — 200 kPa
AtmroteAéopaTa eAéyxou: FTwvia eowTepIKAG TPIBNAG Pes [°] Tuvoxn cef [kPa]
MéyioTeg TIpéG: 25,8 13,8
ZNMHEIWOEIG

ppayida Kal utToypagn
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‘EAeyxog Movoagovikng OAiyng (Edagog)

‘Epyo: Apartment building "Moonlighting" - Survey for building permit

ID eAéyxou: 1D compression (soil) ID MeAétng: 2022/3548
Mapoxog: GEO5 Laboratory Ltd. MeAdrng: Survey ABC Lid.
Huepounvia yétpnong: 14.09.2022 ExTeAeopévo ammd: John Young
Aciypa
ETi 161T0U AoKIury: BH5 TUTTOG AgiypaTog: adiaTapaKkTn
Aciktng deiyparog: VA1/1254 ewTexvikég TUTTOG: GT2
Bd&bog Ato: 7,00 m Mepiypagn:
BdaBog og: 7,80 m Clay with low plasticity, stiff, gray-blue color
Aciypa
ID deiyparog: VA1/1254-1 Bdpog: 336,54 g
BdBog: 7,10 m MepiekTiKOTNTA LYPaciag: 22,40 %
"Yyog: 98,54 mm Aoyog H/D: 2,0
AIGueTpoC: 49,12 mm Movéda Bapoug: 18,02 kN/m?3

|M£'rpot'1psvs<; TIMEG KOl ATTOTEAEC AT

80,07
70,0—:—
60,0-:-
50,0—:—
40,0{—

30,01

Katakdpuen tdon oy [kPa]

20,01

10,01

0,0

00 2

5 5,0

75 100

125 15,0 175

Kataképuen Mapapdpewon €y [%]

OAiTrTikA Avroxn: 71,4 kPa

e rapapopewon: 14,9 %

AcoTpdyyioTn SiatunTikA avroxn: 35,7 kPa

MooooT6 Tdong: 0,950 mm/AeTTTO

ZNHEIWOEIG

Specimen supplied by customer. Stated moisture content is initial
(determined according to EN ISO 17892-01). Tested specimen was
undisturbed. Test performed in accordance with EN ISO 17892-07.

EmraAnBesupévo

iy Peter

Filmer

Hpepounvia
éxBoanc: 30.09.2022

>ppayida Kal utToypagn
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Mn Zrepeomroinpévog AoTtpdyylotog Tpilagovikog ‘EAeyxog

‘Epyo: Apartment building "Moonlighting" - Survey for building permit

ID eAéyxou: Triax UU

| ID MeAétng: 2022/3548

Mapoxog: GEO5 Laboratory Ltd.

MeAdtng: Survey ABC Ltd.

| EkteAeopévo amd: John Young

Aciypa

ETri to1TTOU Aokiuny: BH5

TU0mog AgiypaTtog: adiatdpakTn

Aciktng deiyparog: VA1/1254

MewTeyvikOg TUTTOG: GT2

Bd&bog Ato: 7,00 m

Meprypagry:

BdBog o¢e: 7,80 m

Clay with low plasticity, stiff, gray-blue color

Aciypa
ID deiyparog: VA1/1254-6A Bdbog: 7,55 m
Agiyua No. 1 Aciypa No. 2 Aciypa No. 3

Huepounvia pérpnong 14.05.2023 15.05.2023 16.05.2023
Apxikr didpeTpog do [mm] 38,12 37,88 38,06
Apxiké Uwog hg [mm] 75,94 76,12 76,22
ApXIKN Trepioxr Ao [mm?] 1141,29 1141,29 1137,70
APXIKOC Oyko¢ Vo [cmd] 86,67 85,78 86,72
MepiekTIKOTNTA UYPATiag TIPIV TOV EAeyX0 Wo [%] 22,50 22,30 22,60
MepiekTIKOTNTO UYPACiaG PETA TOV EAEYXO Wiin [%] 21,70 21,60 21,20
MooooT6 didTunang [mm/AeTTTo] 0,750 0,750 0,750
MeTpOUPEVEG TINEG KO ATTOTEAECHATA

_ 90,07

& 75,07

= 60,0%

S 45,0%

[sgl

© 30,01

o 15,0%

0,0 v v v 1 v v v 1 v v : v v v 1 v v :
0,0 100,0 200,0 300,0 400,0 600,0

01;03 [kPa]

—Acgiypa No. 1 — Acgiypa No. 2 — Aciypa No. 3 —Tpappn epatrropévng (kUkAol Mohr)

AtmroteAéopaTta eAéyxou:

AoTtpdyyioTn SiaTtunTikn avroxn Sy [kPa]

78,1

ZNMHEIWOEIG

The test was carried out on a specimen supplied by the customer.

Undisturbed specimen. Moisture content determined according to EN ISO 17892-01.
Test without measurement of pore pressures and volume changes.

Initial porosity, saturation and particle density - not measured/not determined.

Test performed in accordance with EN ISO 17892-08.

EmaAnBeupévo oot Filmer szsgc‘:g:? 19.06.2023

aTmro:

>epayida Kal utToypagn
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Zrepeomroinuévog AoTtpdayylotog Tpilagovikog ‘EAeyxog (CU)

‘Epyo: Apartment building "Moonlighting" - Survey for building permit

ID eAéyxou: Triax CU

| ID MeAétng: 2022/3548

Mapoxog: GEO5 Laboratory Ltd.

MeAdtng: Survey ABC Ltd.

| EkteAeopévo amd: John Young

Aciypa

ETri to1TTOU Aokiuny: BH5

TU0mog AgiypaTtog: adiatdpakTn

Aciktng deiyparog: VA1/1254

MewTeyvikOg TUTTOG: GT2

Bd&bog Ato: 7,00 m

Meprypagry:

BdBog o¢e: 7,80 m

Clay with low plasticity, stiff, gray-blue color

Aciypa
ID deiyparog: VA1/1254-8c Bd&bog: 7,70 m
Agiyua No. 1 Aciypa No. 2 Aciypa No. 3

Huepounvia pérpnong 08.05.2023 10.05.2023 06.05.2023
Apxikr didpeTpog do [mm] 38,32 37,94 38,36
Apxiké Uwog hg [mm] 76,88 76,24 76,56
ApXIKN Trepioxr Ao [mm?] 1153,30 1130,54 1155,71
Apxik6g dykog Vo [cm?] 88,67 86,19 88,48
MepiekTIKOTNTA UYPATiag TIPIV TOV EAeyX0 Wo [%] 22,45 22,65 22,55
MepiekTIKOTNTO UYPACiaG PETA TOV EAEYXO Wiin [%] 21,32 21,24 21,08
MooooT6 didTunang [mm/AeTTTo] 0,032 0,032 0,032
MeTpOUPEVEG TINEG KO ATTOTEAECHATA

—. 500,0

& 450,0 R

= 400,0 -7

= 350,0 e

9 300,0 PR <

© 250,0 DA

& 200,0 Pl

= 150,0 PR

[sgl - Y

9 100,0 SS-L

- 7 7

S 500% .77 B m

- o+ttt -

0,0 200,0 400,0 600,0 800,0 1000,0 1200,0 1400,0 1600,0 1800,0  2000,0

—Ac¢iypa No. 1 — Aciypa No. 2

01,03'; 01;03 [kPa]
Acgiypa No. 3 = = I'pappn epamtopévng (evepyoi kUkAol Mohr)

AoTpdyyioTtn dlatunTiki avroxn (deiypa no.1): Sy 1 = 95,0 kPa

AoTpdyyioTtn dlatunTiki avroxn (deiypa no.2): Sy 2 = 319,0 kPa

AtmroteAéopara eAéyyou:|AoTpayyioTn diatunTikf avroxn (Sgiypua no.3): Sy 3 =410,0 kPa

FTwvia eocwTePIKAG TPIBAG Pef [°]

Tuvoxn cef [kPa]

26,5

18,5

ZNMHEIWOEIG

The test was carried out on a specimen supplied by the customer.

Undisturbed specimen. Moisture content determined according to EN ISO 17892-01.

Test without measurement of pore pressures and volume changes.
Initial porosity, saturation and particle density - not measured/not determined.

Test performed in accordance with EN ISO 17892-08.

EmraAnBsupévo

iy Peter Filmer

Hpepounvia
éxdoone: 28.06.2023

>epayida Kal utToypagn
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ZrepeoTroinpévog XTpayyi{opevog Tpragovikdg ‘EAeyxog (CD)

‘Epyo: Apartment building "Moonlighting" - Survey for building permit

ID eAéyxou: Triax CD | ID MeAétng: 2022/3548
Mapoxog: GEO5 Laboratory Ltd.
MeAdTng: Survey ABC Ltd. | EkteAeopévo amd: John Young
Aciypa
ETi 161T0U AoKIur: BH4 Tutog Aciypatog: diarapaypévn
Aciktng deiyparog: PV2/B4 MewTeyvikog TUTTOG: GT4
Bd&bog Atro: 10,20 m Mepiypagn:
Bd&Bog oe: 10,80 m Well-grained sand. Yellow-brown color. Aged.
Aciypa
ID deiypartog: PV2/B4-3A Bd&bog: 10,30 m
Agiyua No. 1 Aciypa No. 2 Aciypa No. 3
Huepounvia pérpnong 10.09.2023 10.09.2023 10.09.2023
ApxIKn didueTpog do [mm] 37,22 37,94 38,08
ApXIKS Uyog hg [mm] 82,84 82,41 80,84
ApXIKN Trepioxr Ao [mm?] 1088,03 1130,54 1138,90
APXIKOC Oyko¢ Vo [cmd] 90,13 93,17 92,07
MepiekTIKOTNTA UYPATiag TIPIV TOV EAeyX0 Wo [%] 12,90 12,70 12,20
MepiekTIKOTNTO UYPACiaG PETA TOV EAEYXO Wiin [%] 14,10 13,85 12,95
MooooT6 didTunang [mm/AeTTTo] 0,085 0,085 0,085

MeTpOUPEVEG TINEG KO ATTOTEAECHATA

800,01
700,01
600,0+
T 500,01
X, |
~ |
= 400,01
= ]
o ]
& 300,01
200,01
100,04
0,0----.---.---:--:--:--:--:--:
0,0 200,0 400,0 600,0 800,0 1000,0 1200,0 1400,0 1600,0
01;03' [kPa]
—Aciypya No. 1 — Aciyua No. 2 — Aciyua No. 3 —Tpauun epamntouévng (evepyoi kUkAol Mohr)
Fwvia eowTePIKAG TPIBAS Pet [°] Zuvoxn cef [kPa]
AtmroteAéopaTta eAéyxou:
35,5 9,9
ZNMHEIWOEIG
The test was carried out on a specimen supplied by the customer.
Disturbed specimen. Moisture content determined according to EN ISO
17892-01.
Test performed in accordance with EN ISO 17892-08.
EmraAnBsupévo . Huepounvia
amo: Peter Filmer €kdoong: 17.09.2023 S ppayida Kal uTToypaen
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‘EAeyxog Movoagovikng OAiyng (MéTpwpa)

‘Epyo: Apartment building "Moonlighting" - Survey for building permit

ID eAéyxou: 1D compression (rock) ID MeAétng: 2022/3548
Mapoxog: GEO5 Laboratory Ltd. MeAdrng: Survey ABC Lid.
Huepounvia yétpnong: 14.06.2022 ExTeAeopévo ammd: John Young
Aciypa
ETri té1TTOU Aokiuny: BH6 Tumog Asiypatog: avtoxr Bpdyou
Aciktng deiyparog: RC2/7 ewTtexvikdg TUTTOG: GT1a
Bd&bog Atro: 20,10 m Mepiypagn:
BdBog og: 20,90 m Granodiorite, slightly weathered.
Aciypa
ID deiyparog: RC2/7-2 Bdpog: 401,25 g
Bdbog: 20,30 m MepiekTikOTNTA LYPaciag: 1,70 %
“Yyog: 93,15 mm Aoyog H/D: 2,1
NGpeTpOC: 44,22 mm Movada Bépoug: 28,05 kN/m?3

|M£'rpot'1psvs<; TIMEG KOl ATTOTEAEC AT

100,0
go,oé—
80,0-5-

70,05—

eo,oé—

50,05—

40,0+

Kataképuen téon oy [MPa]

30,0+
20,01

10,01

0,04——
0,000 0

040 0,080

0,120

0,160 0,200 0,240 0,280 0,320 0,360

Kataképuen Mapaudpewon &y [%]

TOtrog acToyiag

: Axial cleavage

| MooooT16 1adong: 0,150 mm/AeTTTd

OAITrTIKA AvTOoXn

: 92,0 MPa

ZNHEIWOEIG

Specimen delivered by the customer on 13/06/2022. Specimen was
prepared and tested according to EN 1926 standard. No leveling mortar
was used during testing.

EmraAnBesupévo

iy Peter Filmer

Hpepounvia
éxBoanc: 18.06.2022

>ppayida Kal utToypagn
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‘EAeyxog ZraTikou ®opTiou NMAdkag

‘Epyo: Apartment building "Moonlighting" - Survey for building permit

ID eAéyxou: Plate A - road

ID MeAétng: 2022/3548

Mapoxog: GEO5 Laboratory Ltd.

MeAdrng: Survey ABC Lid.

Huepopnvia pétpnong: 12.07.2022

EkteAeopévo amd: John Young

Mepiypa@n eAeypévng oTpwong

The test was performed on a road subgrade soil.

MeTpOUPEVEG TINEG KOI ATTOTEAECHATA

TUTToG eAéyxXOoU: A (OpbHOG)

Emeaveiakr 1don [MPa]
0,15

020 025 030

021

Kabi¢non Adkag [mm]
o o o o
P T

o
~

P R
T

0,81

0,91

1,0

= —[pauun 1aong - 10¢ KUKAOG ammo@opTiIong — — Mpauun Taong - 206 KUKAOG atmroQopTiong

-@-10¢ KUKAOG @bpTIoNG —@—10G KUKAOG aTTOPOPTIONG —@-20G KUKAOG POPTIONG = = Mpauun Taong - 10G KUKAOG pépTIONG

Egef,1: 122,6 MPa

Eqdef2: 263,5 MPa

Edef,2/Edef,1: 2,15 -

ZNMEIWOEIG

The test was carried out as part of the reconstruction of road 1/258 at km
12,850. At the time of the test - partly cloudy, no wind, approx. 25°C. Test
performed in accordance with CSN 721006.

EmraAnBeupévo

’ Hugpounvia 4, 7 500>
arro: U

Peter Filmer éxBoong:

>ppayida Kal utToypagn
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‘EAeyxog ZraTikou ®opTiou NMAdkag

‘Epyo: Apartment building "Moonlighting" - Survey for building permit

ID eAéyxou: Plate B - railroad ID MeAétng: 2022/3548
Mapoxog: GEO5 Laboratory Ltd. MeAdrng: Survey ABC Lid.
Huepounvia yétpnong: 12.07.2022 ExTeAeopévo ammd: John Young

Mepiypa@n eAeypévng oTpwong
Railroad subgrade.

MeTpOUPEVEG TINEG KOI ATTOTEAECHATA
TUTT0G eAéyXOU: B (015np6dpopog)

Emeaveiakr 1don [MPa]
o0 ~ 002 ~ 004 ~ 006 ~ 008 ~ 010 ~ 042 ~ 014 0,16 018 0,20

0,21
0,41

0,6

o
®

KaBi¢non Adkag [mm]
o

1,4
1,6

1,84

AN

2,0+
-@—10¢ KUKAOC pOpTIonG —@—10¢ KUKAOG a1mo@opTIong —@—20¢ KUKAOC pOpTIoNS —@—20¢ KUKAOC atmo®opTIoNnS

Egef,1: 23,9 MPa
Egef,2: 42,5 MPa
Edef,2/Edef,1: 1,78 -

ZNMEIWOEIG

The test was carried out as part of the construction of line 421 (Prague -
Kamenice). track number 91. The plate was placed on the left with respect
to the track (in the direction of the stationing). At the time of the test - partly
cloudy, no wind, approx. 25°C. ;

Test performed in accordance with CSN 721006.

EmraAnBeupévo . Huepounvia
aTmo: Peter Filmer €kdoong: 14.07.2022 S payida Kal uTToypa®r
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